
REGIONAL WATER SUPPLY& WASTEWATER STUDY 

FOR THE 
!}5-483-085F Pt.1 

CITY OF WESLACO, TEXAS 

PART 1- WATER 

FINAL REPORT 

February 1997 

Sigler, Winston, Greenwood & Associates, Inc. 
Consulting Engineers 

1604 Eo Hwy. 83 
\Veslaco, Texas 



r'~/ 000129 

lx
' --SJ ,,;ttl?' Medificatien ef Rate 

8. At present the District's flat rate assessments to 

irr~ which is the annual assessment made on irrigable land 

in the District's boundaries regardless of value or use, is $6.52 

per acre; its water delivery charge (DC), the charge for a single 

irrigation of an acre is $6.20. These are fixed not more than 

annually, barring emergencies. As either or both of these 

charges are changed, the new rate (R) to be paid by the City for 
[...]
Board feels comfortable using the 1990 Water Plan population forecasts for facility planning 
purposes until the next few years of annual Census estimates become available. At this later 
point, the likely settlement of the current state-federal litigation and the availability of 
additional annual Census populations should provide a better setting for a more clear 
assessment of any needed update changes. " 

In 1995, TWDB released "A 1996 Consensus-Based Update to the Texas Water Plan." The update 
was developed in conjunction with the Texas Natural Resources Conservation Commission and the 
Texas Parks and Wildlife Department and includes Weslaco's population and water use forecast 
through the year 2050. The 1996 Water Plan presents the population and water use projections based 
on different scenarios such as migration rates, conservation measures, and rainfall patterns. Based 
on these scenarios, a "Most Likely Series" was developed and presented in the update .. 

Table 2.3 summarizes the population projections presented by WSA and the TWDB. Population 
estimates for 1990 range from 21,877 persons (1992 Water Plan Update) to 26,950 persons (1990 
Water Plan). The WSA estimate of In-City 1990 population was 25,644 persons. For the years 2000 
and 2010, the WSA and 1992 Water Plan Update High Series figures are roughly equivalent. WSA's 
projection of 38,900 persons for the year 2010 is only slightly larger than the 1992 Water Plan 
Update High Series projection of38,646 persons. The 1990 Water Plan forecast for 2010 is 48,009 
persons, or approximately 10,000 persons greater than WSA and the 1992 Water Plan Update. By 
the year 2010, the 1990 Water Plan High Series projections forecast an In-City population of 48,009 

c:lprojedslwatstudy'reportldtapterZ 2-4 February 28, 1997 



persons (9,353 persons more than the 1992 Water Plan Update projections). For the same year, the 
Most Likely Series forecast is 36,241 persons (2,405 persons less than the 1992 Water Plan Update 
Proj ections). 

For the purpose of this study, the most likely series population projections developed by TWDB for 
the 1996 Texas Water Plan will be used. (It is to be noted that, the high series population projections 
developed in October 1989 by the TWDB for the 1990 Texas Water Plan was used in the draft final 
report (submitted earlier) for determining projected water demand and wastewater generation for the 
City and surrounding areas. The final report is being adjusted based on the most likely series). 

Using the TWDB Most Likely Series population estimates, the 1990 population for the City of 
Weslaco was estimated/found to be approximately 21,877 persons. The 2010 population for the City 
is projected to be approximately 36,241 persons. The growth rate for the decade 1990 to 2000 is 
projected to be approximately 3% per year and the growth rate for the decade 2000 to 2010 is 
projected to be approximately 2%. For the period 1990 to 2010, the City's population is projected 
to grow by approximately 66% (14,364 persons). 

As reported in the WSA study, the City of Weslaco also experiences seasonal population growth 
resulting from the influx of "Winter Texans". Winter Texans, according to the WSA study, " ... are 
seasonal residents who make their home in the Rio Grande Valley for up to five months per year." 
Based on estimates developed by the City of Weslaco, approximately 2,500 recreational and mobile 
home units are located inside the City Limits. The WSA study estimates that the In-City winter 
Texan population may amount to " ... a 16% increase above the year round population." For the 
purposes of this study, it shall be assumed that the seasonal residents are included in the high series 
population projections. 

It is clear from a review ofthe population forecasts presented above that a diversity of opinion exists 
with regard to projected population values. As stated previously, beginning in the year 2000, the 
1992 Update to the Texas Water Plan and the Wilbur Smith Associates projections all are within 
1,000 persons of each other. In contrast, the 1990 Texas Water Plan Low and High Series 
population estimates are consistently much higher than any of other projections presented. In order 
to reconcile this disparity in consensus regarding In-City population growth projections, the 
Engineers recommend using a IS-year planning period (1995 through 2010). Moreover, at this time, 
land use projections beyond year 2010 are not available and therefore, it is not feasible to estimate 
the growth pattern and suggest improvements beyond 2010. The year 2010 TWDB 1996 Water Plan 
Most Likely Series population projection for the City of Weslaco is 36,241 persons. Based on the 
1995 In-City population estimate of25,460 persons, a resultant 42% population growth would be 
anticipated over the planning period. 

5. Water Use Projections 

Table 2.4 shows TWDB municipal water use projections for the period 1990 through 2020. 
Assuming average per capita water use, the TWDB estimated the City'S municipal water demand to 

c: \projects \watstudy\report lchapter2 2-5 February 28, 1997 



Table 2.3 

Historical and Projected Population Growth for the 

CHy of Weslaco 

19,331 23,837 -

1990 Texas Water Plan Low Series Population Estimates 26,418 

1990 Texas Water Plan High Series Population Estimates 26,SBl 

1992 Update to 1990 Texas Water Plan Low Series Population Estimate 21,877 

1992 Update to 1990 Texas Water Plan High Series Population Estimate 21,877 

1996 Consensus-Based Update to the Tx. Water Plan - Most Likely Series 21,877 

Tomorrow (Wilbur Sm~h Associates, Nov. 1990) 25,644 

C:IPROJECTSlWATSTUDYlSPROSHTSIPOPPROJ.WB2 

29,831 33,701 37,722 42,236 47,276 

31,re5 35,616 41,349 48,!nl 55,656 

25,374 29,433 33,382 37,871 42,410 

25,400 29,623 33,827 38,646 43,917 

29,435 36,241 

28,100 31,800 34,610 38,900 



BASED ON TWDB ESTIMATE 
Year Population Series Average Water Use 

IAcre.ftlYrl 

Low Hlqh ML Low Hlqh ML 

1990 26,418 26,9&l 21,877 4,472 4,572 3,255 

2000 33,701 35,616 29,435 5,412 5,720 5,242 

2010 42,236 48,exB 36,241 6,416 7,294 6,455 

2020 52,906 64,561 43,710 7,8C6 9,526 7,785 

Notes: 

Assumption: 4 persons per connection 

Table 2.4 

Water Use Projections 
City of Weslaco 

Average Water Use Proj. Per CapHa 

IMGOI Cons. - Total GPO) 

Low High ML Low High ML 

3.00 4.C6 2.91 151 151 133 

4.83 5.11 4.68 143 143 159 

5.73 6.51 5.76 136 136 159 

6.97 8.50 6.00 132 132 159 

ML - TWOB 1006 Update Texas Water Plan, Population Projection - Most Likely Series 

c:\projects\watstudy\sprdshts\clemdp~1.wb2 

Proj. Per CapHa Projected No. of 

Cons. - Res. GPO) Connections 

Low High ML Low High ML 

128 129 113 na na na 

122 122 135 8,425 8,004 7,'.f13 

115 115 135 10,559 12,002 9,000 

112 112 135 13,227 16,136 10,928 



be 159 gpcd in 2000, declining to approximately 140 gpcd in 2010, through steady implementation 
of water conservation practices. City billing records indicate that residential flows comprise 
approximately 85% of the existing municipal water demand (which includes only residential and 
commercial demands). Thus, assuming average per capita water use, the TWDB projections may be 
adjusted to remove the commercial demand component, yielding residential demand projections of 
135 gpcd in 2000 and 119 gpcd in 2010. 

For the purposes of this study, a system-wide average daily per capita design value of 150 gpcd will 
be used to estimate projected total water demand. This design value includes residential, commercial, 
and industrial demand requirements. Residential demand projections will be based on 120 gpcd. 

Based on TWDB's Most Likely Series, Weslaco's water use (including all user categories) is 
projected to be approximately 4.41 MGD in 2000 increasing to 5.43 MGD by 2010. Should the 
population growth follow the TWDB's High Series Projections, then the water use will be 5.34 MGD 
in year 2000 increasing to 7.20 MGD by 2010. 

6. Projected Water System Requirements 

A Water Rights' 
Based on the Most Likely Projections, the City's current water allocation of approximately 6.42 
MGD should serve the City beyond 2010. However, should the population growth follow High 
Series projections then the City's current water allocation could virtually be exhausted by the year 
2005 when average daily In-City water demand is projected to be approximately 6.20 MGD. In order 
to meet the projected 2010 In-City average daily water demand projection of7.20 MGD, the City 
would need to obtain an additional 0.78 MGD (approximately 875 AF/yr) of water rights. As 
mentioned earlier, the agreement between Irrigation District 9 and Weslaco will entitle the City to 
obtain additional rights as the City expands and annexes more and more land. 

B. Water Treatment Plant" 
The City'S existing water treatment facility is rated at 7.50 MGD. Based on average daily In-City 

water demand projections, with TWDB's population estimates, the existing water treatment facility 
should have sufficient capacity to serve In-City residents beyond 2010 when demand is projected to 
be approximately 5.43 MGD. However, TNRCC regulations call out for a different evaluation 
criteria such as the plant capacity to be 0.6 gpm per connection. This is discussed in greater detail 
in the later portions of this chapter. 

7. Existing Water Treatment Facilities 

A Raw Water Reservoir 
The raw water reservoir is located on the South side of the water treatment plant. The capacity of 
the reservoir is 162 acre-ft or approximately 53 million gallons. The raw water reservoir was 
constructed in 1988 for a cost of $722,947. 

c:'projedslwatstudy'<"eportlchapter2 2-6 February 28, 1997 



A pump station is located on the North side of the reservoir and seats three Mixed Flow type pumps 
with a provision for future pump. Pumps 1 and 2 have a capacity of 21 00 gpm and Pump 3 has 4200 
gpm. These pumps convey raw water through a single 20-inch diameter pipeline into the Water 
Treatment Plant. 

Also, there are three additional pumps at the canal with a total capacity of 8,400 gpm (two pumps 
of 2, 100 gpm and one pump of 4,200 gpm). 

B. Treatment Plant 
As mentioned earlier, the City operates and maintains a 7.50 MGD water treatment plant (WTP). 
The plant is located on Mile 9 North and FM 88 (Texas Blvd.) and consists offour treatment units. 
The plant provides treatment for turbidity reduction, taste, and odor. Three (3) raw water pumps 
deliver untreated water to a rapid mix chamber where liquid alum, lime, chlorine dioxide, and 
ammonia are added. From the rapid mix chamber, the water is diverted to three separate settling and 
filtration plants. Plant No. 1 provides sedimentation for the backwash water used in the plant. Plant 
No.2, a 1.50 MGD facility providing facilities for flocculation, sedimentation, and filtration, was 
constructed in 1947. Records regarding the cost of its construction are not available. Plant No.3, 
a 3.00 MGD flocculation, sedimentation, and filtration facility, was constructed in 1972 at a cost of 
$702,011, and was sized to serve approximately 4,320 connections (approximately 
$162. SO/connection). Plant No. 4 is rated at 3.00 MGD and also provides facilities for flocculation, 
sedimentation, and filtration. Plant No.4 was constructed in 1982 at a cost of$I,000,768, and was 
intended to serve 4,978 connections (approximately $201.04/connection). Plant Nos. 2, 3, and 4 
ultimately discharge to the plant's clearwell facilities. Five (5) high service pumps supply treated 
water to the City's water distribution system. Figure 2.2 is an aerial photograph of the City's water 
treatment facilities. Figure 2.3 is a schematic of the water treatment plant process. 

Chemicals presently used in the drinking water treatment process are as follows: 

Polymer added to the rapid mix basin to provide coagulation, 

Lime added to the rapid mix basin to adjust the pH of the water, 

Chlorine dioxide added to the rapid mix basins to reduce tastes and odors 

Chlorine added to the rapid mix basins to provide disinfection of the water, 

Ammonia added to the rapid mix basins to form chloramines to aid in disinfection 
of the water and limit formation ofTTHM'S. 

8. Water Distribution System 

A Clearwell & Storaie' 

c:\projeds\watstudy\reportldlapter2 2-7 February 28, 1997 



SIGLER, WINSTON 
GREENWOOD & ASSOC. INC. 

CITY OF WESLACO 
REGIONAL WATER SUPPLY & 

WASTEWATER STUDY 
Weslaco Water Treatment Plant 

and SIMTounding Are. 



The city currently has two clealWells. ClealWell No. 1 is of 85,000 gallons capacity and is located 
on the Southeast of the plant. CleaIWell No.2 which is located on the North side of the plant has a 
capacity of 1 million gallons. Recently, the City awarded a contract to a local firm for the 
construction of a new 1.0 million gallon storage tank at the plant. The construction of the tank and 
installation of two high service pumps is expected to be completed by November 1997. With this 
additional tank, the City will have 208 million gallons of treated water storage capacity. 

B. Hi2h Service Pumps' 
At present, there are five high service pumps at the Water Treatment Plant. Pumps 1 and 2 are 
located at the CleaIWell No. I and Pumps 3, 4, and 5 are located at CleaIWell No.2. As mentioned 
earlier, two more pumps will be installed at the new storage tank. Table 2.5 shows the capacity of 
all the present and future pumps. Performance curves of pumps 3, 4, & 5 are included in the 
appendix and curves for 1 and 2 are not available. 

C. Distribution Lines' 
Weslaco's water distribution system consists of water lines of sizes varying from 2-inches to 18-
inches in diameter. In the past, the City replaced all old cast iron lines with asbestos cement lines. 
Therefore, it is assumed that, at present, the distribution system consists of asbestos cement lines and 
P.V.C. lines. Various sources were consulted to include all the major mains in the report. 

Two I8-inch high service lines run west and east from a meter box located at the water plant. These 
lines are connected to the City's main distribution system. The City provides fire fighting capabilities 
with fire hydrants of varying sizes. 

D. Elevated Stora2e Tanks' 
The City has three elevated water tanks with a combined capacity of 1.3 MG. These elevated tanks 
are included in the system to help deliver peak demands and to provide fire flow storage. For the 
purpose of this study, these three tanks are designated as Tank 1, Tank 2, and Tank 3. Table 2.6 
shows the details of the elevated tanks. Of the three, Tank No.1 does not have an altitude valve. 
An altitude valve automatically shuts off the flow of water into a tank when it is full. This enables 
the operators to pump more distant elevated tanks which may not be full. Consultations with the 
City'S Utilities Coordinator, Gilbert Aguillar, revealed that there are minor leaks in the Tank 1 and 
it needs to be repaired. Also, Mr. Aguillar mentioned that Tank # 2 fills before the other two are full. 

9. Analyses of Existing System 

Th existing treatment plant and water distribution system were analyzed for both current demand and 
future demand. The following design criteria was used to do so. 

A Desi2n Criteria - Treatment Plant & Stora2e' 
Evaluation of the treatment plant and storage facilities were based on the TNRCC regulations found 
in Chapter 290 of Texas Administrative Code 30. The regulations call for evaluating the system 
based on the number of water connections, including commercial and industrial users, that are present 

c:'project..\willstudy\report\chapter2 2-8 February 28, 1997 



NEW 1.0 !.IG STORAGE TANK ( 
(TO BE READY BY NOV. 1997) 

TO DISTRIBUTION SYSTOA 

,- - _- - - - ----,---_---1----OO�_----, 

I 
85,000 GAL. 

CLEARWELL " 1 MG CLEARWELL #2 , / 
-1-

L - - __ - _ -fr- ______ -.--__ --JJ'---___ ---, 

-1 I 

PUNT 
NO.1 

RECOVERED I 
[...]
4. Per Capita Wastewater Generation 

In order to be consistent with the water use evaluation, City wastewater treatment plant records were 
obtained for the period January 1990 through December 1995 to determine a basis for establishing 
a design wastewater flow rate for the City and surrounding areas. Table 2.2 summarizes monthly 
self-reporting data for the period of record. Due to the malfunctioning of the flow meter at the 
headworks of the wastewater plant, accurate flow data was not available for the years 1994 and 1995. 
Moreover, flow data reported for some of the months during 1992 and 1993 were also found to be 
inaccurate. Therefore, an average wastewater flow rate for this period January 1990 through 1995 
could not be determined. However, the EDAP report estimated 85 gpcd (residential) of the in-city 

C. l'RO]U. IS \\\\Slnn RU'OR r Cll. \1' Ii it1 :'.--1 :. l.th.:h 11. 1 ')')7 



City of Weslaco 
EconomicaRy Distressed A.reas Program 

FIGURE 2.2 

~_ J 
\ 

\ 

'----

. 
• 

/ 

Dlle. Sigler, Winston, Pha,.' Facilily Engi".oring Pl,n DIVERSION AREAS 
Greenwood & A:s::~s~o~c=.~,~I.n~c~.~~ ____ 'n_d_E_n_w_·ommm ____ '_al_A_'_S_''_'_m_on_t __ -1 _________ T_O __ T_H_E_S_O_U_T_H_P_LA __ N.T ____________ .. __________ ..I 



flows (from October 1990 to September 1991) This figure will be used for estimating the 
wastewater generation (residential) for the City of Weslaco. A system-wide wastewater flow 
generation is assumed to be in the range of65 to 70 percent of the system-wide water demand. Thus, 
considering 150 gpcd of average water demand (as shown in Part 1 - Water), the system-wide 
wastewater generation will be in the range of 97 to 105 gpcd. For the treatment plant capacity 
evaluation, about 100 gpcd of system-wide wastewater generation will be used 

5. CoUection System 

The City's collection system consists of gravity lines of sizes from 6 inches to 27 inches in diameter, 
30 lift stations, and pressure mains of various sizes. Data from various sources was gathered and 
compiled, to the best possible extent, and a system map prepared for the report. However, there 
might be still some lines on which no information is available at this time. Some of the lines were 
either field verified or gathered from the City's utilities department. Table 2.3 is a list of the existing 
lift stations. (We could gather details on flows, pumps, etc. on only a few lift stations at this point. 
Presently, different sources are being consulted to gather and compile information on remaining lift 
stations. Table 2.3 needs to be updated as and when the information becomes available.) 

The relatively flat topography of the Weslaco area, coupled with a development pattern which 
includes several isolated outlying developed areas, has resulted in a collection system which includes 
numerous lift stations and force mains, as well as probable periodic surcharging of gravity sewers. 
30 lift stations are now included in the Weslaco collection system, with one more proposed or under 
construction. Over the years, these lift stations have undergone modifications and rehabilitation due 
to changing capacity requirements or to address deterioration of facilities. At present, a majority of 
the existing lift stations need rehabilitation due to deterioration of buildings, pumps, and other 
accessories. 

Additional lift stations and force mains have recently been added to the City's collection system, in 
order to allow extension of service to the colonias (under EDAP project). It is anticipated that similar 
future extensions of the City's wastewater area will result in even more lift stations and long force 
mains ultimately being added to the Weslaco system. 

The presence of large numbers oflift stations in the collection system may serve to provide some 
attenuation of peak flow rates within the collection system. This effect, coupled with relatively low 
inflow as a result of limited average annual rainfall, may result in a reduced ratio of peak flow to 
average daily flow rates at the wastewater treatment plant, as compared to what would normally be 
expected for a facility with a service area of comparable size. 

An Infiltration!Int1ow (III) was performed in 1981 by Garcia and Wright Consulting Engineers of San 
Antonio, Texas. The report concluded that there was no excessive infiltration/inflow in the sanitary 
sewer system. It is assumed, at this point, that the conclusion made in 1981 is still valid and therefore 
no further evaluation is performed to check the infiltration/inflow of the sanitary sewer system of the 
City of Weslaco. 

C. j'J(OJI.CTS v.\\ STl·DY RLPOR,. lll.\!' ILR2 



Table 2.3 

INVENTORY OF LIFT STATIONS 

-_.- ----

L.S. LOCATION WET WELL WWELL INFLOW DISCH. NO. OF PUMPS PUMP STAGING PUMPS I 

NO. SIZE INV. EL. PIPE EL. PIPE EL. OPER. STAND #1 #1 #2 #2 #3 #3 CAPACITY 

(FEET) (FEET) (FEET) BY ON OFF ON OFF ON OFF (GPM) 

1 First & Garza 

2 Texas & AQostadero 

3 Tula & Stone 21 'X7'X2Z (deep) 56.36 63.20 72.70 2 I 

4 Oregon & Hwy. 83 I 

5 S. Bridge SI. 21 'X7'X23' (deep) 53.16 58.67 70.50 2 
, 
, 

6 Pat Cannon SI. 

7 Back of Sewer Plant 

8 Mile10N 

9 Plaza & Iowa 

10 Territos & Illinios 24'X7'Xl7' (deep) 56.40 61.40 68.40 2 

11 Utah SI. (EI Tejano LS) 14'X6'Xl7' (deep) 59.00 63.00 71.00 2 64.50 61.50 

12 3W & Joe Stephen 

13 Leisure Wo~d Park Mobile 

14 Mile 6 West 

15 McManus Produce 

16 Mile 3 SI Siesta ViII 

17 Mile 4W & 18th Street 

18 Mile 9N & 4 112 West 

19 Te Jas Subdivision 

20 S. Tx. & Hidden Valley 

21 Mile 3W & Palm Aire Motel 6' dia. 21' deep 48.00 53.00 66.00 2 52.00 50.00 53.00 50.00 

::2 Sherry Barbee & Hwy. 83 

;~3 De Los Santos SI. (Diana Subd.) 6' dla. 17' deep 52.82 58.32 66.50 2 55.32 53.82 58.32 53.82 
;,4 Dickens 

_.'5 Center Point 

26 1015 & Mile 9 

27 1015 & Trailer Park 

28 M3112WandM9N 6' dia. 16' deep 49.40 53.50 61.80 2 52.90 50.90 53.90 50.90 

29 Cleckler Heald School 18'X9'Xl6' (deep) 61.50 65.50 73.50 2 64.00 63.00 65.00 63.00 

I 30 18th SI. & Border 
.1 - --

Detailed Information on all the list stations is not available at this poinl. This table needs to be updated as and when the information becomes available. 

c:lprojects\wwstudy\sprdshts~sinv1.wb2 



6. Wastewater Treatment 

The City operates two wastewater treatment facilities - an industrial facility and a municipal facility. 
Industrial wastes are collected in a separate collection system and are discharged to an independent 
industrial treatment lagoon system and will not be discussed further in this study. Domestic 
wastewater is collected and discharged to the City's municipal wastewater treatment facility located 
immediately adjacent to the west side of Mid Valley Airport in north central Weslaco. This treatment 
plant will be referred to as the "North" plant throughout the report. Figure 2.3 is an aerial 
photograph of the City's North side wastewater treatment facilities. 

The City's municipal wastewater treatment facility uses the combination of trickling filters and an 
oxidation ditch to accomplish the required levels of treatment. The City's trickling filter system, 
rated at 1.00 MOO, was constructed in 1953 for a cost of$165,458. In 1972, a new sludge digester, 
with associated sludge drying beds and sludge transfer pumps, was constructed at the municipal plant 
for a cost of$192,342. The 2.00 MGD oxidation ditch facility was constructed in 1987 at a cost of 
$2,077,967. The City's domestic facility is currently permitted for a 3.00 MGD 30-day average daily 
discharge (TNRCC Permit No. 10619-102) under Effluent Set 3. Effluent Set 3 limits the BOD5 
discharge to 20 mgIL and the discharge of total suspended solids (TSS) to 20 mgIL. However, 
starting July 1, 1998, the plant will be subjected to stricter effluent limits, 10/15/3 (BODITSS/N­
NH3). The City's municipal wastewater treatment facility discharges to a 30-inch outfall with ultimate 
discharge to the North Floodway (Stream Segment 2491 of the Nueces-Rio Grande Coastal River 
Basin). A copy of the wastewater discharge permit is included in the Appendix. 

In the treatment systems, the raw wastewater passes through an influent channel with a mechanical 
bar screen and Parshall Flume. After passing through the bar screen it then flows to the aerated grit 
chamber which removes gritty materials in the waste. After the grit chamber, one stream of the 
wastewater flows to the trickling filter plant and another stream flows to the oxidation ditch plant. 
Thus, the wastewater flow undergoes a pretreatment process including the mechanical bar screen and 
the aerated grit chamber. 

The wastewater then is aerated in the oxidation ditch for biological stabilization. The mixture of the 
wastewater and sludge is agitated by the mechanical aerating rotors in the aeration basins. The 
stabilized wastewater is then settle in the final clarifiers. A portion of the sludge from the final 
clarifiers is wasted to the sludge drying beds and a portion of the sludge is returned to the aeration 
basins to provide the necessary microorganisms in the aeration basins. 

The clarified wastewater flows then to the chlorine contact chamber for disinfection and then is 
discharged to the North floodway. 

The digested sludge from the aerobic sludge digester is then dewatered in the sludge drying beds. 

In general, the Weslaco Wastewater Treatment Plant consists of the following major processes. 

C: 1'1WJEC TS \\\\STl'IJY REPORTICllAPTER2 2-6 \larch II. I ~97 



SIGLER. WINSTON 
GREENWOOD & ASSOC. INC. 

CITY OF WESLACO 
REGIONAL WATER SUPPLY & 

WASTEWATER STUDY 

SCALE: 1'-400' 

Weslaco Wastewater TreatfT*lt Plant 
and Surrounding Area 



1. Pretreatment 

* Mechanical Bar Screen - to remove stringy or sizable matters to prevent clogging or 
abrasion of mechanical equipment. 

* Parshall Flume - to measure the amount and rate of wastewater through this treatment 
Plant 

* Aerated Grit Chamber - to remove gritty materials in the wastewater to enhance the 
efficiency of biological stabilization. 

2. SecondarY Treatment 

* Trickling Filters 

* Aeration Tanks - the wastewater after pretreatment is biologically stabilized in the aeration 
basins. The oxygen required for waste stabilization is provided by the aerating rotors. 

From here the wastewater flows to the final clarifiers. 

3. Clarifiers 

* The final clarifiers provide a quiescent environment necessary for the separation of solids from the 
wastewater. The solids settle to the bottom and part of them are either returned to aeration tanks for 
stabilization or wasted to the sludge holding tanks then to the sludge drying beds. 

4. Chlorination Facilities 

* The chlorination facilities consists of chlorine contact tank, chlorine containers and three 
gas chlorinators. 

5. Sludge Handling Facilities 

* Waste secondary sludge flows to the drying beds where it is dewatered. Dried sludge must be 
removed from the beds and hauled away for disposal. 

Figure 2.4 is a schematic of the City's Wastewater Treatment Plant process. 

As a condition ofthe City's current wastewater discharge permit, the City was required to meet Final 
II Effluent Limits by June 1995. In order to comply with these restrictions, especially the N-NH3 
limits, the existing 1.0 MGD trickling filter system was removed from service leaving only 2.00 MGD 
of usable capacity at the existing facility. As mentioned earlier, in order to comply with the Final II 
Effluent Limits and provide the treatment capacity necessary to meet current and projected needs, 

CPROJECTS'\\ ':", i'l'Ill' REPORTCIHPTER2 '2-7 



LIFT 
STATION 

\' 

( 

BAR SCREEN & I . ISPLITIER 
GRIT REMOVAL r-1 BOX 

RAS 

WASTEWATER TREATMENT PLANT 
PROCESS FLOWCHART 

CITY OF WESLACO, TEXAS 

SLUDGE 
DRYING 
BEDS 

:'1 

OUTFALL 

30" 

SLUDGE 
DRYING 

BEDS 

SLUDGE 
DRYING 
BEDS 

LANDFILL 

, ... ,,' <: FIGURE 2.4 _________ .....;;;;.. __ --1 



the City is proposing to divert approximately 1.60 MGD of full build-out capacity from the existing 
facility to a new facility located on the Southwest side of town. The proposed "South side" facility 
will be sized to provide capacity to serve most of the City south of US Highway 83, in addition to 
the areas to the southwest and southeast of town. The existing 2.00 MGD extended aeration facility 
will then have capacity available to serve the immediate future growth north of US Highway 83 in 
addition to providing potential capacity for the areas located to the west, northwest, and north parts 
of town. In order to provide additional capacity to the areas north of US Highway 83, the City could 
potentially utilize the trickling filters as primary treatment units for a future aeration system. This 
process modification is further discussed in the later sections of this chapter. 

7. Odor Problems: 

The City of Weslaco' s Wastewater Treatment Plant and areas surrounding some of the lift stations 
are experiencing odor problems. There are many odorous compounds found in sewage such as 
hydrogen sulfide, ammonia, and mercaptans. Weslaco's main problem is that of hydrogen sulfide. 

Hydrogen sulfide gas forms in wastewater collection and treatment systems under anaerobic 
conditions (no dissolved oxygen or nitrate present). Sulfate normally present in wastewater is 
biologically converted to sulfide (Sz), hydro sulfide (HS), or hydrogen sulfide (HzS) in the anaerobic 
zone within the bacterial slime layer on collection system walls, with increased hydrogen sulfide 
production occurring at decreasing pH or increasing temperatures. 

Hydrogen sulfide constitutes a serious occupational hazard to treatment plant and collection system 
workers. The gas is potentially explosive in high concentrations, and is highly toxic, with eye and 
respiratory injury occurring at levels above 50 ppmv (parts per million by volume in air), and life­
threatening pulmonary edema resulting from exposure to levels over 300 ppmv. 

Hydrogen sulfide is also highly corrosive. Hydrogen sulfide-laden condensate in sewer structures is 
converted to sulfurous acid and sulfuric acid by bacterial activity. This acid attacks ferrous and 
concrete structure, resulting in excessively rapid deterioration of concrete pipes and manholes, iron 
and steel castings, and other metallic appurtenances. Hydrogen sulfide is also the primary source of 
odor complaints in wastewater facilities, having a strong "rotten-egg" odor detectible at very low 
concentrations. Figure 2.5 presents the Hydrogen Sulfide Toxicity Spectrum. 

Normal air exchange within a partially full gravity sewer generally provides adequate oxygenation to 
control formation of hydrogen sulfide. The presence of surcharged gravity sewers, inverted siphons, 
wet wells, or force mains creates a situation in which air exchange is limited, resulting in a reducing 
chemical environment in which available sulfates are rapidly converted to sulfides. As a result of the 
numerous wet wells and force mains within the City of Weslaco's collection system, as well as likely 
surcharging of gravity sewers under diurnal peak flows, the City's collection system is inherently 
susceptible to formation of hydrogen sulfide gas. 

Hydrogen sulfide has been detected in the atmosphere of the existing headworks at the North Plant 

C:\l'ROJFCTs·wwSn!DY'REPORTlCHAl'TERZ 2-8 !vlanil II. 1997 



----------- _ .... _._----_._. 

,-_._---------_.---_. ---

Headache, Nausea 
Throat and Eye Irritation 

I 

-- 0.1 

-3 

·n - 1'0 

Trr'?shold Of 
SE-r;cus Eye 
~,jurv 

i-----------------.J - 50 

,-055 Of 
Sense Of Smell 

imminent 
Life Threet 

Immediate 
Collapse With 
Respirator-v -
Paralysis ~ 

Conjunctvits 
Res pirot 0 iy T rOel I rr;t·ot ion 

Olfactory POI-olysis 

PGlmonory Edemo 

Stronq Nervous Svste~l 
Stirnulotion, Apnes 

Death 

FIGURE ?5 

-100 

-300 

-500 

-1000 

-2000 

Hydrogen Sulfide Toxicity Spectrum 

:'~onitor'l Sewerage 'S,s,,,,,r-~s I<no l'E'·.:l1rnen\ i);onts 
(EPA/f)::'':, , _0,,: /,~ 'Q\ 